Residential System Sizing Calculation

Summary
William & Bonnie Robbins Project Title: Code Only
418 SW Hilltop Terrace Robbins Residence Professional Version
Fort White, FL 32038- Climate: North
9/9/2005

Location for weather data: Gainesville - Defaults: Latitude(29) Temp Range(M)

Humidity data: Interior RH (50%) Outdoor wet bulb (77F) Humidity difference(51gr.)

Winter design temperature 31 F Summer design temperature 93 F
Winter setpoint 70 F Summer setpoint 75 F
Winter temperature difference 39 F Summer temperature difference 18 F
Total heating load calculation 43849 Btuh | Total cooling load calculation 41324 Btuh
Submitted heating capacity 48000 Btuh |Submitted cooling capacity 48000 Btuh
Submitted as % of calculated 109.5 % Submitted as % of calculated 116.2 %

WINTER CALCULATIONS

Winter Heating Load (for 3236 sqft)

Load component Load Ducts(5%)

Window total 403 sqft 11414 Btuh VMndows(26%)
Wall total 3992 sqft 9875 Btuh @)

Door total 80 sqft 1260 Btuh

Ceiling total 2321 sqft 3017 Btuh

Floor total 219 ft 6920 Btuh Doors(3%)

Infiltration 216 cfm| 9273 Btuh cotme
Subtotal 41761 Btuh Flosis18%)

Duct loss 2088 Btuh s 23%)

TOTAL HEAT LOSS 43849 Btuh

SUMMER CALCULATIONS

Summer Cooling Load (for 3236 sqft)

Load component Load

Window total 403 sqft 10913 Btuh L atert mdermacd s

Wall total 3992 sqft 5779 Btuh

Door total 80 sqft 798  Btuh Feem e JHncowe(26%)
Ceiling total 2321 sqft 3286 Btuh

Floor total 0 Btuh

Infiltration 189 cfm 3745 Btuh ot a1 3%)

Internal gain 5400 Btuh Cofing=(6%)
Subtotai(sensible) 29932 Btuh

Duct gain 2993 Btuh oxeee=

Waills(14%)

Total sensible gain 32925 Btuh infi(3%) Doors(2%)

Latent gain(infiltration) 6560 Btuh

Latent gain(internal) 1840 Btuh EnergyGauge® System-87 ;g;m* CA Manual J.
Total latent gain 8400 Btuh PREPARED BY: =

TOTAL HEAT GAIN 41324 Btuh DATE: 4“’!" 05

EnergyGauge® FLRCPB v3.2




System Sizing Calculations - Winter
Residential Load - Component Details

William & Bonnie Robbins Project Title: Code Only
418 SW Hilltop Terrace Robbins Residence Professional Version
Fort White, FL 32038- Climate: North
Reference City: Gainesville (Defaults) Winter Temperature Difference: 39.0 F 9/9/2005
Window Panes/SHGC/Frame/U Orientation Area X HTM= Load
1 2, Clear, Metal, DEF N 75.0 28.3 2122 Btuh
2 2, Clear, Metal, DEF N 72.0 28.3 2038 Btuh
3 2, Clear, Metal, DEF N 13.3 28.3 377 Btuh
4 2, Clear, Metal, DEF N 5.0 28.3 142 Btuh
5 2, Clear, Metal, DEF w 30.0 28.3 849 Btuh
6 2, Clear, Metal, DEF S 12.0 28.3 340 Btuh
7 2, Clear, Metal, DEF S 72.0 28.3 2038 Btuh
8 2, Clear, Metal, DEF S 16.0 28.3 453 Btuh
9 2, Clear, Metal, DEF S 54.0 28.3 1528 Btuh
10 2, Clear, Metal, DEF S 54.0 28.3 1528 Btuh
Window Total 403 11414 Btuh
Walls Type R-Value Area X HTM= Load
1 Frame - Exterior 13.0 2325 3.1 7208 Btuh
2 Frame - Adjacent 13.0 1667 1.6 2667 Btuh
Wall Total 3992 9875 Btuh
Doors Type Area X HTM= Load
1 Wood - Exter 60 17.9 1076 Btuh
2 Wood - Adjac 20 9.2 184 Btuh
Door Total 80 1260Btuh
Ceilings Type R-Value Area X HTM= Load
1 Under Attic 30.0 2321 1.3 3017 Btuh
Ceiling Total 2321 3017Btuh
Floors Type R-Value Size X HTM= Load
1 Slab-On-Grade Edge Insul 0 219.0 ft(p) 316 6920 Btuh
Floor Total 219 6920 Btuh
Infiltration | Type ACH X Building Volume CFM= Load
Natural 0.40 32360(sqft) 216 9273 Btuh
Mechanical 0 0 Btuh
Infiltration Total 216 9273 Btuh
Subtotal 41761 Btuh
Totals for Heating Duct Loss(using duct multiplier of 0.05){ 2088 Btuh
Total Btuh Loss 43849 Btuh

Key: Window types (SHGC - Shading coefficient of glass as SHGC numerical vaiue or as clear or tint)
(Frame types - metal, wood or insulated metal)
(U - Window U-Factor or 'DEF' for default)
(HTM - ManualJ Heat Transfer Multiplier)

Key: Floor size (perimeter(p) for slab-on-grade or area for all other floor types )

EnergyGauge® FLRCPB v3.2



Manual J Summer Calculations
Residential Load - Component Details (continued)

William & Bonnie Robbins Project Title: Code Only

418 SW Hilltop Terrace Robbins Residence Professional Version

Fort White, FL 32038- Climate: North

9/9/2005
Subtotal 29932 Btuh
Duct gain(using duct multiplier of 0.10) 2993 Btuh
Total sensible gain 32925 Btuh
Totals for Cooling Latent infiltration gain (for 51 gr. humidity difference) 6560 Btuh

Latent occupant gain (8 people @ 230 Btuh per person)| 1840 Btuh
Latent other gain 0 Btuh
TOTAL GAIN 41324 Btuh

Key: Window types (SHGC - Shading coefficient of glass as SHGC numerical vaiue or as clear or tint)
(U - Window U-Factor or 'DEF’ for default)
(InSh - Interior shading device: none(N), Blinds/Daperies(B) or Roller Shades(R))
(ExSh - Exterior shading device: none(N) or numerical value)
(Ornt - compass orientation)

EnergyGauge® FLRCPB v3.2



System Sizing Calculations - Summer
Residential Load - Component Details

William & Bonnie Robbins Project Title: Code Only
418 SW Hilltop Terrace Robbins Residence Professional Version
Fort White, FL 32038- Climate: North
Reference City: Gainesville (Defaults)  Summer Temperature Difference: 18.0 F 9/9/2005
Type Overhang Window Area(sqft) HTM Load
Window | Panes/SHGC/U/InSh/ExSh Omt | Len Hgt | Gross Shaded Unshaded | Shaded Unshaded
1 2, Clear, DEF, N, N N| 15 6 75.0 0.0 75.0 22 22 1650 Btuh
2 2, Clear, DEF, N, N N| 15 7 72.0 0.0 72.0 22 2 1584 Btuh
3 2, Clear, DEF, N, N N| 10 666 133 0.0 133 22 22 293 Btuh
4 2, Clear, DEF,N, N N[ 10 3 5.0 0.0 5.0 22 22 110 Btuh
5 2, Clear, DEF,N, N Wl 15 8 300 0.0 300 22 72 2160 Btuh
6 2, Clear, DEF, N, N s{15 &6 120 12.0 0.0 22 37 264 Btuh
7 2, Clear, DEF, N, N sl15 7 720 36.0 36.0 22 37 2124 Btuh
8 2, Clear, DEF, N, N s|15 5 16.0 16.0 0.0 22 37 352 Btuh
9 2, Clear, DEF, N, N s|ss 7 54.0 54.0 0.0 22 37 1188 Btuh
10 2, Clear, DEF, N, N s|ss 7 54.0 54.0 0.0 22 37 1188 Btuh
Window Total 403 10913 Btuh |
Walls | Type R-Value Area HTM Load
1 Frame - Exterior 13.0 23250 17 4046 Btuh
2 Frame - Adjacent 13.0 1667.0 1.0 1734 Btuh
Wall Total 3992.0 5779 Btuh |
Doors |Type Area HTM Load
1 Wood - Exter 60.0 10.0 589 Btuh
2 Wood - Adjac 20.0 10.0 200 Btuh
Door Total 80.0 798 Btuh
Ceilings | Type/Color R-Value Area HTM Load
1 Under Attic/Dark 30.0 2321.0 1.4 3286 Btuh
Ceiling Total 2321.0 3296 Btubh |
Floors |Type R-Value Size HTM Load
1 Slab-On-Grade Edge Insulation 0.0 219.0 ft(p) 0.0 0 Btuh
Floor Total 219.0 0 Btuh |
Infiltration| Type ACH Volume CFM= Load
Natural 0.35 32360 189.1 3745 Btuh
Mechanical 0 0 Btuh
Infiltration Total 189 3745 Btuh
internal Occupants Btuh/occupant Appliance Load
gain 8 X __ 300 + 3000 5400 Btuh |

EnergyGauge® FLRCPB v3.2



Series 165 Single Hung and Fixed Windows
Series 650 Single Hung and Fixed Windows
Series 168 Horizontal Slider and Fixed Windows
Series 680 Horizontal Slider and Fixed Windows

NOTE: SEE INDIVIDUAL TEST REPORT(S) FOR DP RATINGS AND MAXIMUM ALLOWABLE SIZES.

INSTALLATION INSTRUCTIONS FOR
“APPROVED FOR FLORIDA” ALUMINUM FIN WINDOWS

CAPITOL

WINDOWS AND DOORS

Capitol Windows & Doors appreciates your recent purchase of a maintenance free prime window, which will
not rust, rot, mildew, or warp. This is a quality product that left our factory in good condition — proper
handling and installation are just as important as good design and workmanship. Please follow these
recommendations to allow this product to complete its function.

1 Handle units one at a time in the closed and locked position and take care not to scratch frame or glass
or to bend the nailing fin. Place a continuous bead of caulk on the back side of nail fin (mounting flange).

2. Set unit plumb and square into opening and make sure that there is 3/16” + 1/16" clearance around the
frame. Fasten unit into opening in the closed and locked position, making sure that fasteners are
screwed in straight in order to avoid twisting or bowing of the frame. Make sure that sill is straight and
level. Check operation of unit frequently as fasteners are set.

3. Use # 8 sheet metal or wood screws with a minimum of 1" penetration into the framing (stud). Place first
screws (two at each comer) 3° from end of fin. For positive and negative DPs (design pressures) up to
35, do not exceed 24” spacing of additional screws. For DPs from 35.1 to 50, do not exceed 18 spacing.

4. Caulk entire perimeter of fin to mounting surface joint and caulk over screw heads.
Note: this step can be eliminated if 4" wide adhesive type flashing is used (sill 1*., jambs 2™., head 3".).

5. Fill voids between frame and construction with loose batten type insulation or non-expanding aerosol
foam specifically formulated for windows and doors to eliminate drafts. The use of expanding aerosol
type insulating foam, which can bow the frame, waives all stated wamanties.

6. Remove plaster, mortar, paint, and debris that has collected on the unit and make sure that sash/vent
tracks and interlocks are also clean. Do not use abrasives, solvents, ammonia, vinegar, alkaline, or acid
solutions for clean-up, especially with insulated glass units as their use could cause chemical breakdown
of the glass seal. Take care not to scratch glass; scratches severely weaken glass and it could
eventually break from thermal expansion and contraction. Clean units with water and mild detergent.

- CAUTION -

Capitol Windows & Doors or its representatives are unable to control and cannot assume responsibility for the
selection and placement of their products in a building or structure in a manner required by laws, statutes, and/or
building codes. The purchaser is solely responsible for knowledge of and adherence to the same. BetterBilt
window products are not provided with safety glazing unless specifically ordered with such. Many laws and codes
require safety glazing (tempered glass) near doors, bathtubs, and shower enclosures. Also be aware of other
code requirements such as emergency egress and structural / energy petforma C

.
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AVAMANWAYDA 101/L.8.2-97
TFEST REPORT

Rendered to:
MIETTONME PRODUCTES. INC.,

SERIESDNODFL: 450/650/850 Drop In Glazing
I'YPE: Aluminum Single Hung Window

. Title ] | Summary of Results
| AANMA Rating H-1.C30 53 3

Operanng Foree 24 b max.

Abr Innltstion ) 0l eime i

Wooter Ressstance zst Pressuse n.7S psi

-22.8 pst

-47.2 psi

oaete et oad Dellection Tost Prossture

142 pst
=708 psi

Tipdumy L oead Structural Lest Pressure

Devlezing Pugsed
froresd Lairy Resisiaes Grade 10
Loctenee Soonlioae snwds o AT Report Mo ol-=2487.01 for complete tost spovinien

descrpiiet, alkd Jde
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Architectural Testing

AAMANWWDA 101TN2-97 TEST REPORT

) e T
Repdencd v

SIEHONME DPRODUCTS, INC.
2y Bus AT
S0 AW eet Vacket Street

Crrdle. Pennsvivania [TO30-0370

Report Mot 022487 )

lest Pate 08 1l

And. s 1S

Repon Date [nn2nl

Frpiration Date: ns 300

Project Summary  cinieeturad Testing. Ines AT was contracted by M Home Products. Ine

e CTrorT tests o s Series Madel 230 030 350 Drop In Glazing. alununum single hung wirdow

Cooir acib e o Flsumatiailes Penmasboame The sample tesied suceesslully mi=t the
ents fura H-LO30 23 O oiming,

TG T RS 511 PROVORE SRR § St)
Fest Specification: The tost spocimen aas evaiuatad naccordance with A 3AA NWWDA
[ N b s Neetioad s Lo ey Ui PUVCH wond Wood TG v it s
Iest Specimen Deseription

Series Model  ofannano Proe n Glazing

Pape vaeeaus Smele Hues Windes

.

Oversdl Size 4 J-1 8 wpde by 73253 87 fauh
Thterior Sash Size: 3 2-3 " wpde oy 37 8.7 8" fagh
Fixed Davlight Opening Sizew 20" wide by 3 3-38" high

sereen Sizer < 0-3 27 wde by 37837 hach

Finish, Tho oot eas sarie

tred 38 tuek. seeled msulating glass consimiered rons
ved slass and a metal reindorced buly ! spacer =ystem.

AR, PR

The e v acanst double-sided adhesive foam tape and zerured with
S BT LA
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Test Specimen Description  (Continuedt

Weatherstripping:

Description Cuanru: Locanan
(19 g py 8T 1 Resw Fived mecting rail mnrzrloci

palvpile wath center i

ol igh by ]8T 2 Rows Intertor <ash suiles
palypile with center fin

i 47 vyt toam-iilled I Row Intenor sash hotem ral

buib suul

38" wnde by T N" long 4 Preces tnterior sash, all eornces
aolvpile plug

Frame Construction  ['ne rrame wus construciad of extrudod alunnnem  Fach comer wus
coped. butted. sealed. and fastensd with two =8 X 1" serews per cormer tirouel: the head and
sill it jamb screw boss. End caps were utilized on the ends of the mceting rul and securad
with twe 1-1 47 scraws per cap. Meceting rail was then secured o the Tame unhizing twe -

| 4" serews.

Sash Construction: The sash was consiructed of avirnded clununum. Facl cormer vwas
coped. buited. and Tusiencd with one =8 % -1 4" screw per cormer,

Screen Constructivn:  The sereen was construeted of roll-formied s siih hevad

comers, The tiherelass mush v oas sceured with u flexible spline
Hardware:
Desciinung Quantits Location
Metal cam lock 2 ltertor sashe A-1. 2" trom wp rail
ends
Spring-loadaid 2 (e ner jamb
coil balance
Plastic nit lateh g [nteror sash top rail vads
Meul dle lagh pmn 2 Interior sask: potton rail crds
Screen spring-joaded i 6-3 4" lrom ruls en stilcs

retyiner pim



[est Specimen Deseription. (U atinued
Drainage ~5pal <l
Ruintorcement N omaiopecnien’ was ntinsed

Installation. TFe peciner wos pstallod o © =2 24§ Spruce-Pine-Fir wood buck, =8«

[ - i

P50 drcwes seraws were placcd 0 e cermers and 137 o center moeund catlimye iin,

Polierahare az dsod s woseslant wround the exienor penmelter
[est Results:
Phcpesuliy arc rabulied a5 follow

EERT L) soal Crtde od Toest - Test Methad Resulis Allowed

he

AR B Cperating Force 24 Ihs 35 Ihs may

AR P e lnsthration (ASTN B 2823010
W ST eSO nipln 1l clm ot 3o 7M.

- 7 W . . N - ~rye .y - - ’. - . T3 » N IR 1 3 P : ‘. ° s
Nore 2100 P il specien ilecie (RO portornniiee {ovels speviired e LIV NITIEDL

R R R U TT ARy IO AT T,
i Soater Resisianey CASTALE »27aun
ool oand satoul seraem
VT = 37 pse No leakage No leakave

T4 Do Load etlecton  ASTM E 23097
Culensurenior s reported were aian on the meeting rah

cicads were held for 32 seconds)

w 23U petosines Los" (28" max
< 2nnpstinesarve) n.54" 029" max

C

CRacccds L7 T0 me et cnens B mocts afll othier sosi reauironensy
2ol Loitery Lead Structura 1 ASTM E 230-97)
R castremienis reperiad wers aken on the mecting rmih
Liuds were hield tor Tn seeandsi

ST psiposiin g TAVES IR NEN
TS nsiinesive 0.03" SR HAN



Fest Resulty:

220l

0l 424870

Page 4ol 3

Title of Test - Test Method Resulls \jowed

Deglezing Test (CASTAM E ONT-5)
I operatng direction at 70 fhs

lnterior sush meeting ra:l L2025, nsa" oo,
ierior sash bottom rail L A T R e

I remaining direction st 5o by

literior sash rizht stile hne" [27, HA" Tone
Intenor sash Tent stile e, (oSG Tone

h
(]
W d

I-
-

Forced Enuy Reststance (ASTM T

Iaper A
Grude: 10

Lock Manipulution Test Nu entr Neunn
Test Al through AS N CRtr N iy
Test AT N entry e 2
Lock Vamipulation Test No entr Ne oy

Uptonul Portvrmance

13

\Water Resistance CASTNM T 347
{w ith and withou: screcin)
WTP =075 pst No Jedloige N eahage

Uniform Load Detlcction (ASTM F 336-97)

(Measurenients reporicd were tahen on the meetny il

( Leads were heki for 33 secends)

a 32,8 pstipositve) N5 024" mux,
@ 472 pstinegative) 0.87"° (.29 max,

*Lvcevds L2 73 po daloction, but meees @il other 505t rcguronienis

422

Usuiorm Load Structural TASTM E 330-uT)
(Measurements reponted were aken o the mecting raih
1 Louads were held for [0 seconds)y

w402 pstiposiine) 009" 20" .
@ 708 psfimegatives 12" G20"
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Page Sor =

Detatled Jdraswings. representative samples of the test specimen. and a copy o tus repoit wiil be
retaned by ATI for 2 pzood of four vears. The shove resuzs were secured by sz the
desivnated test mcthods and they indicate comphiaace with the pertonnence requerements o the
dbove reterencen specitication. Fhis repont doss not constiiute certinication f this procucl,
which muan anly be granted by the certification program wdmmisivater. This report may not by
reproduced exeept o tuil without the appros =i ol Architectural Testing

For ARCHUTECTURAL TESTING. INC:

A o
_7 jan?l A H \?’L”Q el L S A

Nark A\ Hess .—_\ilen. N.Reeves. DLE.

Techmican Durector - Engincering Serviees
st DSTagEA T oio T

NaAllnib
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AAMANWWDA 1010L.S.2-97
[EST REPORT SUMMARY

Rendered to:
MIEHONME PRODUCTS, INC,

SERIES:MODEL: 650
Y PE: Numinum Picture Window

Fitle of Test Results |
Riitnz [-R45 o1ty SO |
LA st

-47.2 pst

frcradh Demien Prossure

RS B R Y AT RES and e it

Water Roststune e 8

i3 pst

-3 pst
STHES s
oo med T Kos ~lsiee Cirade Lo

Sirctarn ! Fesr e sure

eho sl et S =T RS ] gt 0 20 for cominield Tes ap cpiel



A
N

Architectural Testineg

MMANMNMWDNA TOLLS.2-97T TEST REPORT

Renderod o

30 AV est Maghet Sureet
20 Box 370
Grote Pecnsyhvama 1703020370

Report No 11-41135 0]
Test Date: AR
Report Duts: (3 2012

Expraton Dase: N3 T

Project Sumimary . archateciural Testinz e AT was contracted by N e Products, Tig
Wopariorn ens onoserres Mudel o910 Gluminem pieture window at thesr factiinv located i
Clacchalios Pevnsn o, Ple samples tested steeesstully met the pettormanee recuirmenls

[ Y o D LT R B AL

Fest Specifieation The test speciren soee cvileated moaccordane
T 0N M7 et N

with AAY Y NGWWD A

o
3 . r g ] wper e PR B s . T r,

A SRRy} B AR SR E 5 S PN PO A I."l Coanma I IR ll.”::u e v FT bl

T

Test Specimen Description
Series Model 50
Cyvpe Sdamune Piziere Wintos

Overadl Size 0 o Bon/ 27 e

Danvlicht Opening Size =] <7 wpde v o 327 47 high
Finish A Lol s w e

Ghizine Details The mostspooon o ced 78" chacks senled aisuiatinng Jls s oo ensd

et o bt o T T e e anreated chaas and womel romdoren Sl oo e
o P e us T 2t 0 et Jeabicesicad wabesn cotow non s Lo
Loboa s D el

Jldldan 7. S
. ALK 3

i
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L'est Specimen Deseription: (Continued)
Frame Coustruction: The frume was constructed o extiuded aumintion i SO L
butiad. ard sceled comers fastenad with pwo =8 o 17 serewe ckroush the Fead wd <l inte
cachi janth serew boss.
Reinforcement: No reintorcemient svas gulizad,
Installation:  The test specunen was mstailed mio o 2+ 8§ =2 Sprnce-Pine-iir wood tes:
buck =5 x 2-1 2" mstallation screws werz utilized 18" an center aroumd e ntero-
peruncter. Polyurethane was anlized o seal the sxteror

Test Resulty:

The tesaits are tabulated as ollows.

Parczroph Litde of Test - Test Metbod Resubs Adlow ed

22 A Inliration tAS TN E 2830
o LT pste25 mphy IRIERGI I 03 e fomax
Note 1 The sostod specimnen mvets dic porfornianics fovels coerfiad e UL E NI

SOTN 207 e g Gableration,

2000 Woator Reststance (ASTNM B 5470
WTP = 2,86 psi N etk N lealzage
2 Voo Load Defecnon t AN N L 230007

PN leasimements reported were tahen on b e

1T aade were beld Sar 32 secomds)

G I3 pstpositive) BRLY L man
T pstinceatigg RTINS A

2182 Unirormy |oad Strectureb i ASTN L 230007
N Teasiurements reported were taken on e ancin

tLuoads weres beld tar Hhseonnds)

N pslipasis ey not FIRLNTIN
GO S nsttaceany e ey OO
T . n .
R R ,’;, //;.'L/_u.‘___

N U
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Parazrapn duile of Test - Test Method Resitlts Adlowed

Fest Results: «Coanunuedy

[
-

Furcaed Batry Resistance i ASTM [ 388-97)

Twpe: D
Grade: [0}

Hand and Tool Manipulation Test No cntny No entry

Optional Performance

4.3 Water Resistance tASTM E 534700

WP~ 825 psf No lenkage N feakage
240 Lintform Load Defleenon ¢ AS IV E 230-97)

i Measurements reported weare taken on the jumb)

tLoads were held for 32 scconds)

o A3 psh(positive) 002" AT s,

o 272 pef(negative) 0.02" 04 max.
422 Uanform Lead Structiral e ASTM E 320-07)

tMezsurements reported were tuken on the jamb)

rLoads were ichd for 10 seconds)

< nTUA pst positis e g 029" muan.

s TS psinegarnive) 0.2 0207 ran.

Dutatled ddraw ings, representalis ¢ semples of the test specimen. and @ copy of ths report will he
retaned by AL or aopentod of four sears. The above results were sceured By using the
destgnated (est nethods and they indicate compliance with the performance requiremenss of the
above referencad spediticetion. Phis report does not constitute certiiication ot tins produgct,

vatch ey ondy be aranted by the certitication provram admimistrator

bor ARCHITECTU RAL TESTING. INC
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e e, . —~

S Cllley 72
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Architectural Testing

ANSI/AAMA/NWWDA 101/1.8.2-97
TEST REPORT

Rendered to:
MI WINDOWS AND DOORS, INC

SERIES/MODEL: 420/430/440
PRODUCT TYPE: Aluminum Sliding Glass Door

Summary of Results
Title Test Test Test
Specimen #1 Specimen #2 Specimen #3

Rating SGD-R25 182 x 96 | SGD-R35 182 x 80 | SGD-R40 144 x 96

Operating Force 17 Ibf max. 17 Ibf max. N/A

Air Infiltration 0.23 cfm/ft’ 0.27 cfm/ft’ N/A

Water Resistance Test Pressure 3.75/6.0/9.0 psf 6.0 psf N/A
Uniform Load Deflection Test Pressure +35.0 psf +35.0 psf +40.0 psf/-40.1 psf
Uniform Load Structural Test Pressure +37.5 psf +52.5 psf +60.0 psf/-60.2 psf

Forced Entry Resistance Grade 10 Grade 10 N/A

Reference should be made to ATI Report No. 52112.01-122-47 for complete test specimen
description and data.

130 Derry Court
York, PA 17402-9405
phone: 717-764-7700

fax: 717-764-4129
www.archtest.com
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Architectural Testing

ANSI/JAAMA/NWWDA 101/1.S.2-97 TEST REPORT

Rendered to:

MI WINDOWS AND DOORS, INC
P.O. Box 370
Gratz, Pennsylvania 17030-0370

Report No.: 52112.01-122-47

Revision 1: 09/13/04
Test Dates: 06/30/04
Through: 08/12/04

Report Date: 08/30/04
Expiration Date: 07/02/08

Project Summary: Architectural Testing, Inc. (ATI) was contracted by MI Windows and
Doors, Inc. to witness testing on three Series/Model 420/430/440, aluminum sliding glass doors
at MI Windows and Doors, Inc. test facility in Elizabethville, Pennsylvania. The samples tested
successfully met the performance requirements for the following ratings: Test Specimen #1:
SGD-R25 182 x 96; Test Specimen #2: SGD-R35 182 x 80; Test Specimen #3: SGD-R40
144 x 96. Test specimen description and results are reported herein.

Test Specification: The test specimens were evaluated in accordance with
ANSUAAMA/NWWDA 101/1.8.2-97, Voluntary Specifications for Aluminum, Vinyl (PVC) and
Wood Windows and Glass Doors.

Test Specimen Description:
Series/Model: 420/430/440
Product Type: Aluminum Sliding Glass Door
Test Specimen #1: SGD-R25 182 x 96 (XXO)

Overall Size: 15' 1-3/4" wide by 8' 0" high

Active Door Panel Size (2): 5'0-1/2" wide by 7' 11" high
Fixed Door Panel Size: 5' 1" wide by 7' 11" high

Screen Size: 5' 0-3/8" wide by 7' 11" high

Overall Area: 121.2 ft’

Reinforcement: The active and fixed interlocking stile utilized a steel U-shaped
reinforcement (Drawing #9917525). The fixed intermediate jamb utilized a steel
reinforcement (Drawing #9917520).

130 Derry Court

York, PA 17402-9405
phone: 717-764-7700
fax: 717-764-4129
www.archtest.com
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Test Specimen Description: (Continued)

Test Specimen #2: SGD-R35 182 x 80 (OXX)

Overall Size: 15' 1-3/4" wide by 6’ 8" high
Active Door Panel Size (2): 5'0-1/2" wide by 6' 7" high
Fixed Door Panel Size: 4'8-7/8" wide by 6' 2-5/8" high
Screen Size: 5'0-3/8" wide by 6' 7" high
Overall Area: 101 ft?
Reinforcement: No reinforcement was utilized.
Test Specimen #3: SGD-R40 144 x 96 (XOX)
Overall Size: 12' 0" wide by 8' 0" high
Active Door Panel Size: 3'8-1/4" wide by 7' 10-1/2" high
Fixed Door Panel Size (2): 3'8-3/4" wide by 7' 6-1/2" high
Screen Size: 3' 11-1/2" wide by 7' 11-3/8" high
Overall Area: 96 ft*
Reinforcement: The active and fixed interlocking stile utilized a steel U-shaped
reinforcement (Drawing #9917525). The fixed intermediate jamb utilized a steel
reinforcement (Drawing #9917520). The interlock utilized an aluminum reinforcement
(Drawing #SECT4237).
The following descriptions apply to all specimens.

Finish: All aluminum was white.

Glazing Details: All glazing consisted of a single sheet of 3/16" thick clear tempered glass
that was channel glazed with a wrap around rubber gasket.
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Test Specimen Description: (Continued)

Weatherstripping:
Description Quantity Location
0.187" backed by 0.270" 2 Rows Stiles

high polypile with center fin

Frame Construction: The frame was constructed of extruded aluminum. Corners were
coped, butted, sealed, and fastened with two #8 by 5/8" screws.

Door Panel Construction: The door panels were constructed of extruded aluminum
members. Comers were coped, butted, and fastened with one 1/4" by 3/4" screw at the
bottom and two #8 by 3/4" screws at the top.

Screen Construction: The screen was constructed of extruded aluminum members.
Corners were coped, butted, and fastened with one 1/4" by 3/4" and one #8 by 1" screw at
the bottom and one #8 by 1" screw at the top.

Hardware:
Description Quantity Location
Locking handle 1 44" from active panel bottom
Roller assembly 2 3" from bottom rail ends
Screen locking handle 1 46" from screen bottom rail
Drainage:
Description Quantity Location
Sloped sill 1 Sill

Installation: The units were installed into a #2 Spruce-Pine-Fir wood test buck. The units
were fastened to the test buck with two rows of #8 by 1-1/4" screws, 8" from each end and
23" on center. The exterior perimeter was sealed with silicone.
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Test Results:

The results are tabulated as follows:

Paragraph Title of Test - Test Method Results Allowed

Test Specimen #1: SGD-R25 182 x 96 (XXO)

2.2.1.6.1 Operating Force 17 Ibf 20 1bf max.
Breakaway force 24 1bf 30 Ibf max.
2.12 Air Infiltration per ASTM E 283
1.57 psf (25 mph) 0.23 cfm/ft? 0.3 cfm/ft* max.
Note #I: The tested specimen meets the performance levels specified in

ANSI/AAMA/NWWDA 101/1.5.2-97 for air infiltration.

2.13 Water Resistance per ASTM E 547

(with and without screen)

2.86 psf No leakage No leakage
2.14.1 Uniform Load Deflection per ASTM E 330

(Deflections reported were taken on the meeting rail)

(Loads were held for 52 seconds)

15.0 psf (positive) 0.56" See Note #2
15.0 psf (negative) 0.57" See Note #2

Note #2: The Uniform Load Deflection test is not a requirement of ANSI/AAMA/NWWDA
101/1.8.2-97 for this product designation. The deflection data is recorded in this report for
special code compliance and information only.

2.1.42 Uniform Load Structural per ASTM E 330
(Permanent sets reported were taken on the meeting stile)
(Loads were held for 10 seconds)

22.5 psf (positive) 0.02" 0.30" max.
22.5 psf (negative) 0.03" 0.30" max.
2.2.1.6.2 Deglazing Test per ASTM E 987
In operating direction - 70 ibs
Locking stile 0.12"/24% 0.50"/100%

Interlock stile 0.12"/24% 0.50"/100%



Test Results: (Continued)

Paragraph

Title of Test - Test Method Results

Test Specimen #1: SGD-R25 182 x 96 (XXO) (Continued)

2.2.1.6.2

Deglazing Test per ASTM E 987
In remaining direction - 50 lbs

Top rail 0.06"/12%
Bottom rail 0.06"/12%

Forced Entry Resistance per ASTM F 842

Type: A Grade: 10
Lock Manipulation Test No entry
Test Al through A6 No entry
Lock Manipulation Test No entry

Optional Performance

4.3

43

4.3

4.4.1

Water Resistance per ASTM E 547
(with and without screen)
3.75 psf No leakage

Water Resistance per ASTM E 547

(with and without screen)

(with sill riser)

6.0 psf No leakage

Water Resistance per ASTM E 547

(with and without screen)

(with 2-5/8" Dade County sill extension)

9.0 psf No leakage

Uniform Load Deflection per ASTM E 330

(Deflections reported were taken on the meeting stile)

(Loads were held for 10 seconds)
35.0 psf (positive) 2.98"
35.0 psf (negative) 2.52"

52112.01-122-47
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Allowed

0.50"/100%
0.50"/100%

No entry
No entry

No entry

No leakage

No leakage

No leakage

See Note #2
See Note #2
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Test Results: (Continued)

Paragraph Title of Test - Test Method Results Allowed
Test Specimen #1: SGD-R25 182 x 96 (XXO) (Continued)
442 Uniform Load Structural per ASTM E 330
(Permanent sets reported were taken on the meeting stile)
(Loads were held for 10 seconds)
37.5 psf (positive) 0.20" 0.36" max.
37.5 psf (negative) 0.19" 0.36" max.
Test Specimen #2: SGD-R35 182 x 80 (0XX)
2.2.1.6.1 Operating Force 17 Ibf 20 Ibf max.
Breakaway force 21 Ibf 30 Ibf max.
2.1.2 Air Infiltration per ASTM E 283
1.57 psf (25 mph) 0.27 cfm/ft* 0.3 cfm/ft> max.
Note #I: The tested specimen meets the performance levels specified
ANSI/AAMA/NWWDA 101/1.8.2-97 for air infiltration.
2.13 Water Resistance per ASTM E 547
(with and without screen)
2.86 psf No leakage No leakage
2.2.1.6.2 Deglazing Test per ASTM E 987
In operating direction - 70 lbs
Locking stile 0.12"/24% 0.50"/100%
Interlock stile 0.12"/24% 0.50"/100%
In remaining direction - 50 lbs
Top rail 0.06"/12% 0.50"/100%
Bottom rail 0.06"/12% 0.50"/100%
2.18 Forced Entry Resistance per ASTM F 842
Type: A Grade: 10
Lock Manipulation Test No entry No entry
Test Al through A6 No entry No entry
Lock Manipulation Test No entry No entry

in



Test Results: (Continued)

Paragraph Title of Test - Test Method Results

Test Specimen #2: SGD-R35 182 x 80 (OXX) (Continued)

Optional Performance

4.3 Water Resistance per ASTM E 547
(with and without screen)
(with sill riser)
6.0 psf No leakage

4.4.1 Uniform Load Deflection per ASTM E 330
(Deflections reported were taken on the meeting stile)
(Loads were held for 52 seconds)

35.0 psf (positive) 1.28"
35.0 psf (negative) 1.33"
442 Uniform Load Structural per ASTM E 330

(Permanent sets reported were taken on the meeting stile)
(Loads were held for 10 seconds)

52.5 psf (positive) 0.13"

52.5 psf (negative) 0.15"

Test Specimen #3: SGD-R40 144 x 96 (XOX)

Optional Performance

4.4.1 Uniform Load Deflection per ASTM E 330
(Deflections reported were taken on the meeting stile)
(Loads were held for 52 seconds)

40.0 psf (positive) 1.42"
40.1 psf (negative) 1.28"
4.4.2 Uniform Load Structural per ASTM E 330

(Permanent sets reported were taken on the meeting stile)
(Loads were held for 10 seconds)

60.0 psf (positive) 0.27"

60.2 psf (negative) 0.30"

52112.01-122-47
Page 7 of 9
Revision 1: 09/13/04

Allowed

No leakage

See Note #2
See Note #2

0.30" max.

0.30" max.

See Note #2

See Note #2

0.37" max.
0.37" max.
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Detailed drawings, representative samples of the test specimen, and a copy of this report will be
retained by ATI for a period of four years from the original test date. The above results were
secured by using the designated test methods and they indicate compliance with the performance
requirements of the above referenced specification. This report does not constitute certification
of this product, which may only be granted by the certification program administrator. This
report may not be reproduced, except in full, without approval of Architectural Testing, Inc.

For ARCHITECTURAL TESTING, INC:

Pkl 2. Mess uams Wt 2 2

Digitaly Signed for- Mark A. Hess by Vicki L McElwain Digitally Signed by: Steven M. Urich
Mark Hess Steven M. Urich, P.E.
Technician Senior Project Engineer

MH:vim
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Notice of Treatment

Applicator: Florida Pest Control & Chemical Co. (www.flapest .com)
Address: e .

City __ Phone
—4 =

Site Location: Subdivision 'a? (fo ]7{é
Lot # Block# Permit #
Address

Product used Active Ingredient % Concentration

O Premise Imidacloprid 0.1%

Q Termidor Fipronil 0.12%

Q Bora Care Disodium Octaborate Tetrahydrate 23.0%
Type treatment: Q Soil U wood

Area Treated Square feet Linear feet Gallons Applied

As per Florida Building Code 104.2.6 — If soil chemical barrier method for
termite prevention is used, final exterior treatment shall be completed prior
to final building approval.

If this notice is for the final exterior treatment, initial this line

Date Time Print Technician’s Name

Remarks:

Applicator - White Permit File - Canary Permit Holder - Pink
10/05 ©
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